


Texas Water Development Board

Contract Report No. 1148311259

Decentralized Wastewater
Treatment in the City of Sugar
Land and Sugar Land's Extra
Territorial Jurisdictions

o 0 Oum
""0



This page is intentionally blank.

ii



Texas Water Development Board

Table of Contents
Table of Contents iii
List of Figures v
List of Tables v
I Executive Summary I
2 Introduction 3

2.1 Goals/Objectives 3
3 Decentralized Wastewater Treatment Technology 4

3.1 Facilities currently in Use or Planned 4
3.1.1 City of Midland, Texas 4
3.1.2 City of Anaheim, California 4
3.1.3 Hawks Prairie Reclaimed WaleI' Satellite Facility, Washington 5
3.1.4 City of Tempe, Arizona 5
3.1.5 City of Odessa, Texas 5
3.\.6 San Antonio, Texas 6
[...]
completed by October 2012. The WRF is being built in 2 phases to reach a peak capacity of
130,410 gpd to produce 100,000 gpd of reclaimed water, thereby reducing their water imports by
35 million gallons every year. Grinder pumps will be used to pump water from the trunk sewer
line in to the treatment facility. Pretreatment will consist of fine screens, after which wastewater
will flow by gravity into the MBR unit. The MBR process is a 4-stage Bardenpho process with
anoxic and post-anoxic zones to achieve low effluent total nitrogen concentrations. The effluent

4



Decenlralized Wastewater Trealment in Ihe City of Sugar Land and Sugar Land's Extra Terrilorial Jurisdictions,
TWDB Conlracl Repol1 No. 1148311259

is then collected in a 500-gallon equalization tank followed by an ozonation system. UV
treatment is the final step after ozonation. Odor control will be achieved by a carbon filter system
with plain carbon media. The treated water will be used for landscape irrigation and other indoor
and outdoor uses in future developments (Moore, 2009). The total construction cost associated
with this plant is $6.5 million. Based on a conversation with Mike Jouhari, Water Operations
Manager, City of Anaheim, it was learnt that, similar to The City of Midland, the high cost of
construction is due to the fact that the plant is being built as a demonstrational facility for public
viewing and is intended for marketing wastewater technology. Additionally, it has various
sustainable features, and is located in a highly populated area next to the city hall.

3. /.3 Hawks Prairie Reclaimed Water Satellite Facility, Washillgtoll

The Martin Way Reclaimed Water Plant treats up to 2.0 million gallons per day (mgd) of
wastewater to produce high quality water to serve the LOTT alliance, which is a regional
consortium of the cities of Lacey, Olympia, Tumwater, and northern Thurston Counties in
Washington. The plant has been designed to be aesthetically pleasing and compatible with its
surrounding neighborhood, with most of the treatment process occurring in underground tanks,
covered with above-ground eco-roofs. The satellite treatment facility, located on a 3.4-acre site,
consists of the Martin Way Treatment Plant, the Hawks Prairie Reclaimed Water Ponds, and
three miles of distribution pipes. The whole satellite system itself is a part of a 20-year
wastewater resource management plan that consists of 3 satellite facilities that initially treated 1
mgd and will ultimately treat 5 mgd each (Cupps & Morris, 2005). The treatment technology
consists of a MBR system for secondary treatment followed by UV disinfection. The total
construction of the satellite treatment facility was $35 million. The recycled water is being used
to fill lakes, recharge the groundwater and other irrigation purposes (LOTT Clean Water
Alliance, 20 10).

3. /.4 City 0/ Tempe, Arizolla

The city of Tempe commissioned the Kyrene Water Reclamation Plant in 2006 at a cost of$40
million. This is an example ofa large-scale reclamation plant with a capacity of9 mgd which
meets the high quality of effiuent standards used for irrigation of golf courses, groundwater
aquifer recharge, cooling water at a generating station and other industrial uses. An existing
conventional wastewater treatment plant was retrofitted with MBRs, along with other major
upgrades to treat the water to reuse quality standards (City of Tempe, 2012). The preliminary
treatment consisted of a grit removal system, 3 mm coarse screens, 2 n1l11 fine screens and
equalization basins. The secondary treatment that initially consisted of2 clarifiers and sand
filters was retrofitted with 4 parallel membrane trains for each clarifier. The membranes were
directly inserted into the biological treatment tank rather than having them as a separate unit.
The effiuent is then sent to a UV disinfectant system and discharged directly into the water reuse
system (GE Power & Water, 2012).

3./.5 City o/Odessa, Texas

The City of Odessa's wastewater reuse program was initiated in 1949, due to the shortage of
drinking water arising from the arid climate. Initially, 3 mgd of primary treated wastewater was
provided for irrigation. Additional secondary treatment units were added in the 1950s due to a
demand from a petrochemical plant. In the 1980s, the quality of effiuent was improved to meet
Type [ reuse standards. Currently, 6 mgd is reclaimed from the Bob Derrington Water

5



Decentralized Wastewater Treatment in the City of Sugar Land and Sugar Land's Extra Territorial Jurisdictions,
TWDS Contract Report No. 1148311259

Reclamation Plant, where 3 mgd is used by a local industry in its cooling tower and fire
protection and 3 mgd is used for irrigation purposes in golf courses, city parks, and one of
Texas's first residential reuse projects. An activated sludge plant, combined with filtration and
chlorine disinfection is used to meet Type I effluent standards (City of Odessa, 2012)
(McReynold, 2006).

3./.6 Sal/ AI/tol/io, Texas

The San Antonio Water System (SAWS) stat1ed its water recycling plan in 1996 and currently
has the country's largest recycled water delivery system. SAWS supplies 29 mgd of highly
treated effluent to golf courses, parks, and commercial and industrial customers in the City
through 80 miles of pipeline. The reclaimed water is also used to provide base flow in the upper
San Antonio River and Salado Creek, which has helped in improving the aquatic ecosystems.
SAWS uses three water reclamation centers, Medio Creek Water Recycling Center (WRC), Leon
Creek WRC, and Dos Rios WRC, to achieve its capacity. While the Dos Rios and Leon Creek
WRCs use conventional activated sludge facilities, the Medio Creek WRC uses extended
aeration as the secondary treatment process, followed by chlorination as the disinfection process.
Solids processing utilizes thickeners, anaerobic digesters, and de-watering by belt presses and
drying beds. In addition to water reclamation, the biosolids generated during treatment are used
to generate compost that is sold through local retailers, and 900,000 cubic feet of methane gas
generated during treatment is sold on the open market (San Antonio Water System, 2012).

3.1.7 City of Lubbock, Texas

The City of Lubbock initiated a Type I water reclamation project in 2004, to deal with increasing
water shortage due to a 10 year drought that started in 2002. Lake Meredith went from being the
city's major water supply source (90%) in 1999 to contributing less than 5% in 2011 (City of
Lubbock, 2011). Upgrades to the existing Southeast Water Reclamation Plant (SEWRP) were
started in phases in 2005, and will be completed in 2015. Currently, the plant treats about 18
mgd to Type I quality effluent and discharges into streams. Integrated Fixed Film Activated
Sludge treatment is used along with UV disinfection and filtration to produce high quality
effluent (City of Lubbock, 2012).

3./.8 City of Fort Worth, Texas

Due to an increase in the population of the Dallas-Fort Worth metropolitan area, one of the
largest cities not built along a coastal area or a major waterway, the Fort Worth Water
Department undertook a Reclaimed Water Priority and Implementation Plan in 2007. This plan
studied various water reuse options including effluent from existing WWTP's and additional
Water Recycling Centers (WRC's) or scalping plants and the associated uses for the treated
water along with the cost associated with implementation (City of Fort Worth, 2007). Based on
this plan, the Village Creek Water Reclamation Facility (VCWRF) was chosen to provide Type I
and Type II reclaimed water to the City of Arlington, City of Euless, and the Dallas-Fort Worth
International Airport. This plant has a rated capacity of 166 mgd. Apart from the water reuse,
the biosolids are used for land applications, and the methane produced during anaerobic
digestion is captured and used to generate electricity. This energy accounts for 90% of the
energy required for the aeration of the plant. The plant uses conventional activated sludge
process followed by sand filtration and chlorination to achieve a Type I quality effluent. Since
the plant is located in a residential community, odor control is a major criterion. This is achieved

6



Decentralized Wastewater Treatment in the City of Sugar Land and Sugar Land's Extra Territorial Jurisdictions,
TWDB Contract Report No. 1148311259

by using wet scrubbers and carbon adsorption scrubbers, along with chlorination of incoming
wastewater (City of FOt1 Worth, 2012).

3.1.9 Orallge COI/Ilty Water District, Califorl/ia

The Orange County Water District's water reclamation project started in 1976 when Water
Factory 21 processed activated sludge secondary effluent from the Orange County Sanitation
Districts Plant No.1. This plant used lime clarification, re-carbonation, ammonia stripping
towers, mixed media filtration, granular activated carbon, chlorination, reverse osmosis. This
water was then pumped into a blending reservoir, mixed with deep well water, and injected into
aquifers. Constructed at a cost of$481 million, their new groundwater replenishment system
uses advanced tertiary treatment systems like microfiltration, reverse osmosis, and UV
disinfection with Hydrogen Peroxide. This Advanced Water Purification Facility has been
operational since 2008, can produce up to 70 mgd of treated water, and serves 600,000 residents
in north and central Orange County. The treated water is further stabilized by decarbonation and
lime addition to raise pH and add hardness and alkalinity. The water processed here is then
injected into the Talbert Gap Seawater Intrusion Barrier, and Kraemer and Miller Basins.
Monitoring of the Advanced Water Purification Facility has shown that the reclaimed water
contains no pathogenic bacteria, viruses, or parasites, and continually meets all drinking water
standards. Concentrations of pharmaceuticals, endocrine disrupting compounds, and
trihalomethanes (THMs) are also reduced to very low or immeasurable levels, resulting in a
higher quality of water than other sources in Orange County (Groundwater Replenishment
System, 2012).

3.1.10 1rville Rallch Water District, Califorl/ia

Irvine Ranch Water District produces reclaimed water through the Michelson and Los Alisos
water reclamation plants that treat water to the standards specified in the California Water
Recycling Criteria for high level non-potable uses. The tertiary treatment process consists of the
addition of alum and polymers and dual media filters made from anthracite and sand. Reclaimed
water is made available to a 181-square-mile service area, with a population of 330,000.
Reclaimed water lines are installed in all new property along with domestic water and sewer
lines. Older properties are retrofitted with reclaimed water when the service become available to
them, adding up to 4,500 reclaimed water connections. The total capacity of the water
reclamation plants is 20.5 mgd. Most of the reclaimed water is used for irrigation, with 80% of
all business and public area landscaping occurring through reclaimed water (Irvine Ranch Water
District, 2012).

3.1.11 Sillgapore NEWater Project

Singapore has been producing non-potable reuse water since the early 1970s and initiated its
NEWater reclamation program in 1998 to raise their reclaimed water standards to surpass the
World Health Organization (WHO) and the U.S. Environmental Protection Agency's (US EPA)
drinking water standards. Currently, it provides non-potable reclaimed water to industries, and
commercial buildings, and potable reuse through discharge to the raw water supply reservoirs.
The water reclamation plants use ASP effluent and micro-screening, micro filtration, reverse
osmosis with thin-film aromatic polyamide composite membranes, and UV disinfection to
produce high quality effluent. Chlorine is also added before and after microfiltration to control
membrane biofouling. All the water reclamation plants contributing to the NEWater project

7



Decentralized Wastewater Treatment in the City of Sugar Land and Sugar Land's Extra Territorial Jurisdictions,
TWDB Contract Report No. 1148311259

have a capacity of about 110 mgd. The total capital cost of the project was $2.2 million per mgd
capacity. Annual operation and maintenance costs are about $985 per million gallons.

The NEWater project also involved a two-year health effects testing program to evaluate public
health impact of unidenti fied and unregulated chemical contaminants. Studies conducted on
mice and fish showed no carcinogenic or estrogenic effects. Additionally, grab sampling in
various locations on the treatment train, to measure suitability as a raw water source, established
a water quality that surpassed the benchmark set by WHO and the USEPA. Most of the
parameters even had values less than the values for the potable water supplied through the
Singapore Water Utilities Board (Singapore National Water Agency, 2012).

3.1.12 £1 Paso, Texas

EI Paso's water reclamation and reuse efforts started in 1963. The quantity of reclaimed water
has been steadily improving and at present, contributes 5.83 mgd. This water travels through 26
miles of pipeline for non-potable reuse to various locations in northwest EI Paso and through 4
reclamation plants, namely the Fred Harvey, Haskell Street, Roberto Bustamante, and Northwest
Wastewater Reclamation Plants. Additionally, another 3.1 mgd is also used for in-plant uses and
potable use through groundwater recharging. All the plants are equipped to meet Type 1urban
reclaimed water use. The Fred Harvey Water Reclamation Project has the following secondary
treatment processes:

• Combination of conventional biological treatment along with powdered activated carbon
(PACT TM) with a patented two-stage system process for secondary treatment that
removes organics, and achieves nitrification and de-nitrification.

• High lime treatment to remove phosphorus and heavy metals

• A traveling-bridge sand filter to remove parasites and turbidity. Granular activated
carbon is added during filtration to remove residual organics and improve taste, odor, and
color

• Disinfected by ozonation. Residual chlorine is added to prevent biological growth after
discharge.

The Haskell Street Wastewater Treatment Plant uses an advanced secondary treatment system,
including energy efficient anoxic treatment basins, biological nitrification and a sand filter to
meet Type I quality standards. The Roberto Bustamante Wastewater Treatment Plant uses
advanced secondary treatment through extended aeration ASP, biological nitrification, and
caustic air scrubbers for odor control. The Northwest Wastewater Treatment Plant uses lime
stabilization for sludge processing, Ultraviolet (UV) treatment for disinfection, and caustic air
scrubbers for odor control. The Northwest Wastewater Treatment Plant has the highest reclaimed
water production and services residential irrigation uses (EI Paso Public Utilities Board, 2012).

3.2 Wastewater Reuse Technologies

The ability to use decentralized wastewater treatment plants requires that all forms of current
wastewater treatment technology be reviewed and a determination be made on the technology
that lends itself best to the application. This section gives a brief account of the various
technologies generally associated with wastewater reuse. 30 TAC, chapter 321 prohibits the use
of treatment technologies like unaerated primary treatment units (including Imhoff tanks and

8



Decentralized Waslewaler Treatment in the City of Sugar Land and Sugar Land's Extra Territorial Jurisdictions,
TWDB Contract Report No. 1148311259

primary clarifiers), trickling filters, pond or lagoon treatment systems, flow equalization basins,
and unenclosed screenings storage containers for scalping plants; hence these will not be
discussed.

3.2. J Activated Sludge Process

An activated sludge process (ASP) is a wastewater treatment process that utilizes air and
biological processes. A typical process schematic is shown in Figure 3.1. A pretreatment
process is followed by secondary biological treatment, followed by filtration and disinfection.
The pretreatment process consists of removal of inert matter and large solids. A primary clarifier
is typically used in large treatment plants before the secondary biological processes. In a
scalping plant, only a bar screen and grit chamber can be used before an aeration unit. The
actual ASP begins in the aeration unit which is a suspended-growth reactor that has microbial
aggregate or flocs. The microorganisms consume and oxidize organics in the sewage. The
activated sludge, also called mixed liquor, is held in suspension in the aeration unit by blowing
air or other mechanical methods (Rittman & McCarty, 200 I). When this mix of raw sewage and
flocs flows into the settling unit, the clean water is removed for further treatment and discharge.
The heavier solids known as the sludge settle down in the bottom of the settling unit. Part of the
sludge is returned back into the aeration unit to continue the biological processes and is known as
the return activated sludge (RAS). Excess settled sludge, also known as waste activated sludge
(WAS) is typically digested in an aerobic digester or removed for further treatment. In case of a
scalping plant, the sludge can be put back into the wastewater lines to be treated at the central
WWTP. The effluent from the settling unit undergoes optional further treatment in a filtration
unit, and needs to be disinfected to obtain a Type I reuse quality effluent. ASPs are one of the
most commonly used wastewater treatment processes and have been successfully operated in all
flow ranges (Metcalf&Eddy(AECOM), 2007).

s
I

G P PS

\ I I

,
WAS I

FST f C

,~.
--,.-- g-~-~

,I

'"
-'""..-----!7' _ ........_-

LEGEND
S - screen
G - grit chamber
P • pre·,tH:mltOI
Ps .primary se(11111enWtlQn
AT - aeration tank
FST - final sedirnentation lank

F - tertiary filter
C • chlorination
PRS . nrlnHJry sludge
WAS· waste aclivated sludge
RAS • return activated sl udge

Figu re 3-1 : Typical ASP Process Schemalic (Uniled Nations Environment Programme, 2011)

3.2.2 Biological Nutrieut Removal (BNR) Process

BNR involves adding nutrient removal processes to conventional ASP for nitrogen and
phosphorus removal. This is preferred when the treated water is discharged into surface waters

9



Decentralized Wastewater Treatment in the City of Sugar Land and Sugar Land's EXIra Territorial Jurisdictions,
TWDB Contract RepOJ1 NO.1 148311259

systems and essential for groundwater recharge, since excess nutrients leads to problems.
Nitrogen and phosphorus removal can be achieved through processes like the bardenpho
treatment process, and nitrification and denitrification. Since, nitrogen and phosphorus removal
in reclaimed water is not required by 30 TAC Chapter 210 as mentioned in Section 4.2, BNR is
not considered for this study.

3.2.3 Membrane Bioreaetor

Membrane Bioreactors (MBRs) combine a traditional activated sludge biological removal system
with a membrane to provide solids removal and improved effluent quality. The presence of
membranes in the system removes the need to have a gravity sedimentation chamber and media
filtration for separating the biomass, thereby reducing the space associated with housing such
systems. This reduced footprint makes the membranes ideal for use in residential areas and for
use in satellite treatment applications or scalping plants. Further, as identified in Section 3.1,
MBRs are one of the most commonly used technologies for scalping plants, and have been
customized and successfully operated in very small and very large-scale flow conditions.

A typical MBR configuration consists of a pretreatment unit, followed by a bioreactor that
consists of an aeration zone and the membrane unit. A typical MBR configuration is shown in
Figure 3.2. Typically, MBRs require particle sizes greater than 2 or 3 mm to be filtered out so